
IWA World Water
Congress & Exhibition

wwwwww.iiwwaa22001100mmontreaall.oorrgg19–24 September 2010

Organisers

Earlybird discount closes 1 July 2010

Invitation to register and

Principal sponsors

Institutional sponsor



Preliminary progamme overview (subject to change)
Stream 1 Stream 2 Stream 3 Stream 4 Stream 5 Stream 6 Stream 7 Stream 8

Su
nd

ay
 1

9 
Se

pt
em

be
r

08:30 – 12:00

Young water 
professionals forum

Benchmarking 
framework

Quantitative 
microbial risk 
assessment Membrane 

bioreactor design 
and life-cycle cost 

assessment
13:00 – 16:30

Water resources 
and climate change 
in the development 

context

How dead are ‘dead’ 
microbes?

16:30 – 17:30 Opening ceremony
[...]
Innovative technologies for off-shore storage and 
decentralised treatment of combined sewer overfl ows 
Kathrin Gantner Germany
Enhanced and accelerated biological monitoring using 
second generation ATP test protocols – a collection of 
case studies David Tracey Canada
Local water cycle concepts as adaptive measures for 
sustainable drinking water supply in urban areas? Gerard 
van den Berg Netherlands
Technical and economic assessment of management 
strategies for WWTP screening wastes Bruno Barillon 
France
Challenges for planning and design of the harbour area 
treatment scheme stage 2A upgrading works Harry Hoi 
Wai Lee Hong Kong
The case for intelligent pressure management Stuart 
Trow UK
Saving the environment by reducing leakage Dewi Rogers 
Italy
Global, optimal and predictive real-time control of the 
sewerage system in Bordeaux to prevent CSOs during 
rainfall events Christophe Anselme France
Nowcasting rainfall and urban drainage adaptation at 
Seattle public utilities Paul Fleming United States
Israel’s case study on water security as a useful 
resource – the Israeli holistic approach Rani Weinberg 
Israel
Priority organic pollutants in the urban water cycle, 
Toulouse Caroline Sablayrolles France
Urban stormwater treatment – use of a steel industry 
by-product for heavy metals removal Severine Ladislas 
France
Bisphenol A point sources and fate in WWTPS Maria 
Fürhacker Austria 
Phosphorus fractions in sediments and soluble 
phosphorus concentration in interstitial water in Nansi 
Lake Zhang Zhibin PR China
Establishment and application of water quality 
assessment model for Jiaozhou Bay Basin Hui Yuan PR 
China
Large-diameter, low-pressure leak detection and location 
Stewart Day Canada 
Water governance considerations for sustainable energy 
management Steve Conrad Canada
Aesthetic assessment of blends between desalinated 
waters and conventional resources Ricard Devesa Spain 
Monitoring wisely – a user’s guide to microbiological 
monitoring program design Joanne O’Toole Australia
Survival of somatic coliphage family type strains in 
environmental water Hee Suk Lee United States 
Water quality and wastewater generation in Class I cities 
of India Rajiva Prasad India 
Hybrid process by in-line coagulation and fl occulation 
with micro-bubbles in hydrocyclone for drinking water 
production Christelle Guigui France 
Performance of the largest high-rate clarifi cation system 
for CSO control in North America Temple Ballard United 
States 
Wet-weather treatment upgrade scenarios with sensitivity 
and uncertainty analysis at the Eindhoven WWTP 
Lorenzo Benedetti Belgium 
Development of a novel ultraviolet system for barnacle 
growth control under fi eld conditions RJ Xie Singapore 
Sustainability and asset management – carbon 
footprinting a capital improvement program (CIP) Will 
Williams United States
Ceramic water fi lters impregnated with silver 
nanoparticles for point-of-use water treatment – results of 
fi eld studies in Guatemala and South Africa Vinka Craver 
United States 
Effects of extremely acidic mine drainage dilutions on the 
growth response of common duckweed Lemna minor L. 
Roland Leduc Canada
Effi cient irrigation – the largest water savings at the lowest 
cost – California, Spain and Australia case study Ana 
Cristina Manero Ruiz Australia

Preliminary poster programme

3838  IWA World Water Congress and Exhibition Montréal 2010



Building the urban water supply sector in Afghanistan – 
a case study for nations emerging from confl ict Dad 
Mohammad Baheer Afghanistan
Sustainable solution for safe drinking water in saline 
affected costal zone through community-based 
integrated water resource management Md Rafi qul 
Haque Bangladesh 
The application of reliability-centred maintenance at a 
biosolids handling facility William James Fahey United 
States
The integrated asset management model and its 
implications in the corporate management of EPAL Ana 
Luis Portugal
Future scenarios for wastewater reuse at the metropolitan 
area of Monterrey, Mexico Miguel Angel Lopez Zavala 
Mexico
Implementation of a ceramic water fi lter manufacturing 
process at the Songhai Center – a case study in Benin 
Bradley Striebig United States
Improving water demand management in Barcelona 
through customer segmentation and water uses 
identifi cation Jordi Zubelzu Spain
Redefi ning the process of engagement in delegated 
management contracts in water supply and sanitation 
Jan Janssens Switzerland
Water emergency programme – mitigation measures 
facing Cutzamala system cuts by the lack of rain in 
Mexico City Nuri Sanchez Mexico
Full-scale assessment of the sustainability of phosphorus 
removal by apatite for small communities in horizontal 
fl ow constructed wetlands Samuel Martin Ruel France
Towards sustainable sanitation for the city of Almere 
Sjoerd Kerstens Netherlands
Environmental confl ict and injustice in sewage treatment 
stations – the case of Belo Horizonte Priscila Luiza Silva 
Brazil

The feasibility of gravity-driven ultrafi ltration for 
decentralised water treatment Wouter Pronk Switzerland
Water for the community – making potable water 
accessible and affordable for poor families in the 
Philippines Rene D Almendras Phillipines
Application of a fi nancial model for determining optimal 
management of non-revenue water in developing 
countries Alan Wyatt United States
The role of pricing for sustainable urban water supply in 
Ghana Kwabena Nyarko Ghana
Integrated urban water management in China – progress 
and challenges Olivia Jensen PR China

Would you like to benefit from discounted registration rates and 
enhance your experience as a delegate at our World Congress & 
Exhibition in Montreal this September? 

Then JOIN IWA as an individual member online NOW at iwahq.org 
Or email members@iwahq.org for an application form

IWA – The Global Network of Water Professionals

IWA specialist groups
IWA specialist groups represent the core 
vehicle for issue-based interaction on 
scientifi c, technical and management 
topics. These groups facilitate cooperation, 
networking and knowledge generation, 
primarily through regular conferences and 
publications. Task groups are generally 
formed by specialist groups to perform 
a defi ned task such as the production 
of IWA Scientifi c and Technical Reports, 
manuals of best practice and position 
papers. 

Meetings of IWA specialist groups will be 
held at the congress. All delegates are 
welcome to attend these meetings in order 
to meet the members of the groups and 
their management committees and have 
a say in their activities. Details of the dates 
and times of the specialist group meetings 
will be made available on the IWA website 
and in the fi nal congress programme.

The names given are those of the submitting authors and not necessarily those of the presenting 
authors. All sessions and presentations are subject to change.



All tours are on Friday 24 September and 
depart from and return to Viger Terminal, 
Palais des congrès.

Please wear trousers and closed-in walking 
shoes.

The organisers reserve the right to cancel 
or limit attendance at any tour with monies 
refunded subject to minimum and maximum 
registration numbers.

Montréal Charles-J. Des Baillets 
drinking water plant

Departs 09:00 and returns approx 12:30

The Charles-J. Des Baillets drinking water 
plant, one of the seven that Montréal has, 
began operations in 1978. Today, its daily 
drinking water production capacity is 
1,136,000 m3 (13,2 m3/s), well under its 
design capacity of  double that fi gure. This 
plant was the fi rst one in North America to 
disinfect water using ozone. The treatment 
system has been simplifi ed through the 
excellent quality of raw water supplied by the 
St-Lawrence River and consists of fi ltration, 
ozonation and chlorination. A vast upgrading 
program is currently underway consisting 
of a full overhaul of the ozonation process, 
replacement of the chlorine gas disinfection 
process with an 0.8% sodium hypochlorite 
production process, implementation of UV 
disinfection and part-time fi lter coagulation 
to control spikes in the level of turbidity. All 
these modifi cations are to be completed in 
2012.

Price: € 25.00 per person

Montréal Jean-R. Marcotte 
wastewater treatment plant

Departs 08:30 and returns approx 12:30

The Montréal wastewater treatment plant 
treats a volume of water representing 50% 
of the wastewaters treated in the Province of 
Québec. With a capacity of about 7.6 million 
cubic metres (2 billion US gallons) per day, 

it is currently the largest primary physico-
chemical treatment plant in America. 
Wastewater arriving at the plant via the 
northern interceptor, 27 metres deep, 
and the south-eastern interceptor, 43 
metres deep, is raised to ground level at 
the pumping station. It should be noted 
that 60% of the territory is developed in a 
combined system. After years of analyses 
and experiments, a major step has been 
taken to improve the quality of the 
St-Lawrence River water with the decision 
to add disinfection to the treatment process. 
Ozonation was approved as the only 
appropriate technological choice to disinfect 
Montréal wastewater. The disinfection 
project is scheduled to take place over a 
fi ve-year period.

Price: € 25.00 per person

Sainte-Rose drinking water plant 
and Centre d’interprétation de 
l’eau (CIEAU), Laval

Departs 13:00 and returns approx 16:30

Raw water from the Mille-Îles River runs 
into the Sainte-Rose drinking water 
treatment plant. The water is treated with 
aluminum sulphate before passing into 
dynamic settling tanks for sedimentation 
and fi ltration on sand and anthracite. Ozone 
destroys bacteria and viruses and eliminates 
undesirable tastes and odours and the 
water is fi ltered using activated carbon. 
It is then disinfected using chlorine and 
the pH is adjusted to reduce corrosion in 
the distribution network. Since the Mille-
Îles river is subject to variations in water 
quality and to a low minimum annual fl ow 
rate, making it less suitable as a drinking 
water source, it was decided in the early 
1980s to equip the Sainte-Rose plant with 
a second fi ltration stage using biological 
activated carbon (BAC). These fi lters 
operate in biological mode, which means 
that assimilable organic matter is removed 
by useful bacteria attached to the activated 
carbon. 

After this behind-the-scenes tour of the 
Sainte-Rose plant, you will visit the Centre 
d’interprétation de l’eau exhibition – a major 
tourist drawcard – to see how the public are 
educated on water issues in Québec.

Price: € 25.00 per person

Boisbriand wastewater treatment 
plant

Depart 13:00 and return approx 16:30

The city of Boisbriand is a suburb of 
Montréal that has seen rapid population 
growth – from 19,000 to 27,000 people 
– in the past 20 years. This has meant 
that its wastewater treatment plant 
needed upgrading to meet environmental 
requirements. The resulting treatment 
train consists of a biologically aerated 
fi lter for BOD, ammonia and TSS removal; 
high-rate ballasted fl occulation for tertiary 
treatment of phosphorus; high-rate ballasted 
fl occulation for secondary sludge thickening; 
and thermal (85° C) and vacuum sludge 
dewatering. This 25,000 m3/d wastewater 
treatment plant represents the state-of-the-
art of compact and effi cient wastewater 
treatment in the province of Québec. 

Price: € 25.00 per person

Useful information
Airport transfers
For information on how to get from the 
Aéroport international Montréal-Trudeau into 
the city please see http://www.admtl.com/
passager/home.aspx.

Electricity
The main voltage in Canada is 110 V.

Insurance
You are advised to arrange your own travel 
insurance to cover medical expenses and 
all other risks. The organisers will not be 
held liable for damage or loss of luggage 
or personal belongings or for injury, 
loss or damage of any nature caused to 
participants.

Passport and visa requirements – 
allow six weeks for visas
Please check the event website under the 
heading ‘Registration and bookings’ for 
passport and visa requirements.

Weather
Montréal’s temperature in September ranges 
from a low of 9º C to a high of 20º C (from 
48º F to 69º F).

Technical tours

4040  IWA World Water Congress and Exhibition Montréal 2010



www.iwa2010montreal.org  4141

Partner programme Sightseeing tours

IWA welcomes delegates’ partners at many 
of the social functions that are part of the 
congress. There are also sightseeing tours 
for partners during the event. 

Meet-n-greet
Monday 20 September 10 am
Poolside, Hilton Montréal Bonaventure
900 de La Gauchetiere West

The ‘meet-n-greet’ morning is the kick-off 
event for the partners programme. It gives 
partners a chance to make and renew 
friendships with other partners and plan the 
rest of the week’s activities.

Please note this function is not at the 
convention centre but at the address given 
above.

Partner registration
Partner registration includes attendance at:
• Sunday opening ceremony 
• Sunday welcome reception
• Monday meet-n-greet
• delegate’s presentation (if applicable)
• Thursday closing ceremony 
• Thursday gala dinner
• morning and afternoon refreshments in 
   the exhibition hall Monday to Thursday.

There is also the option to purchase tickets 
for the sightseeing tours.

How do partners register?
You can register your partner at the same 
time as you register yourself as a delegate.

In order to avoid disappointment it is 
advisable to pre-book any tours you and 
your partner would like to go on. 

The partner registration fee is € 150.00. 
Booking is via the registration form or online.

All tours will depart from and return to 
Viger Terminal, Palais des congrès.

IWA has developed these sightseeing tours 
especially for congress participants and 
partners. We recommend that you book 
tickets for your partner and yourself when 
you register for the congress using the 
registration form or online.

Return times of tours are approximate and 
the organisers reserve the right to cancel or 
limit attendance at any tour with deposits 
refunded subject to minimum and 
maximum registration numbers.

SUNDAY
Bonjour Montréal – the classic tour
Sunday 19 September 09:00–13:00 (4 hours)

If you are a fi rst-time 
visitor to Montréal this 
tour will introduce 
you to the vibrant 
history and passionate 

culture of this cosmopolitan city. It will 
show you Charming Old Montréal, the 
site of Montréal’s founding in 1642, the 
Notre-Dame Basilica, Sainte-Hélène and 
Notre-Dame Islands, the ‘Golden Square 
Mile’ on Sherbrooke Street and Mount 
Royal for a beautiful view of the city and the 
Latin Quarter, with its renovated Victorian 
houses and unique outdoor staircases. A 
guided tour of Pointe–à–Callière Museum is 
included.

Price: € 47.50 per person including coach, 
guide and admission fee.

MONDAY
Underground walking tour
Monday 20 September 13:00–16:00 (3 hours)

This tour will take you 
through the labyrinth of 
what can justly be called 
North America’s largest 
underground city. Below 
offi ce towers, major 
thoroughfares, parks and 
sidewalks the ground 

is honeycombed with almost 30 km of 
pedestrian walkways, connecting the city’s 
universities, hotels, shops and buildings. 
You will travel on Montréal’s ‘metro’ or 
subway system to visit different points 
of interest such as the Place Ville-Marie, 
Complexe Desjardins, Place des Arts and 
Place de la Cathédrale.

Price: € 31.00 per person including guide 
and subway transport.

TUESDAY 
Lunch at a sugar shack – a truly sweet 
Canadian experience
Tuesday 21 September 10:30–14:30 (4 hours)

This is a chance to 
discover Québecois 
tradition at its best! 
On this tour you 
will join in a hearty 

French Canadian feast at La Sucrerie de 
la Montagne, a maple sugar farm situated 
atop Mont-Rigaud amidst 40 acres of 
spectacular wooded trails, just 55 minutes 
from Montréal. At this rustic site you will 
see authentic log cabins, immense wood-